CENTRO
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

TEST LABORATORY

SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 27/02/15
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 7222/14

LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuolo
Tel. 0536 802154

Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL., 1 — NOGINSK 142410 RUSSIA

For the sample:  Ceramic tiles 60 x 60 x 1,0 cm marked “Unglazed ceramic tiles - Serie LOFT".

On (date): 27/11/14 Date of receipt in laboratory (sample delivered by the client): 11/12/14
Test date From: 09/01/15 To: 09/01/15

DIN 51130 (06/2004) — Determination of the anti — slip properties
Workrooms and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics " | Smooth

X]| Profiled

| Structured

| Rough

RESULTS
Average total acceptance angle: 7,9°
“ L

Movement area (cmsldm ) | e .
CLASSIFICATION (BGR 181 - 10/2003)
Group of anti — slip properties: ! R9 |

Movement area evaluation group: e

- ' %, v
The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the samp m@te[ggﬁt;igfdone under our
own supervision. The reproduction of this test report is only authorized in the form of a complete photegraphic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

| | Conserzio universitario per la gestione del i | Laboraterio autorizzato ad effettuare il Laboratorio iscritto nellalbo dei «Laboratori Esterni | Membro ASTM
«Centro di ricerca e sperimentazione per | servizio di rilevamento dell'inquinamento Pubblici e Privali Altamente Qualificati»
l'industria ceramica» atmosferico. ‘ |
D.P.R. 10-4-1978 n. 806 Decretc MINISTERO SANITA 10-8-1974 Decreto MINISTERC RICERCA SCIENTIFICA 6-6-1983 American Society for |
(G.U. 20-12-1978 n, 353) (G.U. 14-9-1974 n. 240) (G.U. 6-7-1983 n, 183) ; Testing and Materials |

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

TEST LABORATORY

SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 27/02/15
Tel. 051 534015 - Fax. 051 530085
CERTLCER. TEST REPORT N° 7223/14

LABORATORIO DI ZONA
Via Valle d'Aocsta, 1 - 41049 Sassuolo
Tel. 0536 802154

Part. IVA 0094778-0375

Requested by.  ESTIMA CERAMICA — BETONNAYA UL., 1 — NOGINSK 142410 RUSSIA

For the sample:  Ceramic tiles 60 x 60 x 1,0 cm marked “Unglazed ceramic tiles - Serie LOFT”.

On (date): 27111114 Date of receipt in laboratory (sample delivered by the client): 11/12/14
Test date From: 09/01/15 To: 09/01/15

DIN 51097 {11/1992) — Determination of anti — slip properties.
Wet-loaded barefoot areas — Walking method — Ramp test

WORKING CONDITIONS:

Size of the tested surface {m): 0,50x1,20
Joint width (mm): 2
 Grout: Cement mortar
Surface orientation: None
RESULTS
| Average slip angle: 14,2°
EApplication range: A

Q‘{T; Prc*,hﬂari /

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our
own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

i | Consorzio universitario per la gestione del | Laboratoric autorizzato ad effettuare il | Laboratorio iscritto nell'albo dei «lLaborateri Esterni | | Membro ASTM
| ! «Centro di ricerca e sperimentazione per ‘serwzwo di rilevamento dell'inquinamento | | Pubblici e Privati Aitamente Qualificati. |
|| lindustria ceramica» | | atmosferico |
D.PR. 10-4-1978 n 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 5-6-1983 American Society for
| (G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240) {G.U. 6-7-1983 n. 183} Testing and Materials, |
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CENTRO TEST LABORATORY
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 27/02/15
Tel. 051 534015 - Fax. 051 530085
CERTIL.CER. TEST REPORT N° 7223/14
LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuolo
Tel. 0536 802154

Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL., 1 - NOGINSK 142410 RUSSIA

For the sample:  Ceramic tiles 60 x 60 x 1,0 cm marked "Unglazed ceramic tiles - Serie LOFT",

On (date): 27111/14 Date of receipt in laboratory (sample delivered by the client): 11/12/14

Test date From: 09/01/15 l To: 09/01/15

DIN 51097 (11/1992) — Determination of anti — slip properties.
Wet-loaded barefoot areas — Walking method — Ramp test

WORKING CONDITIONS:

Joint width (mm):
- Grout;
Surface orientation: None

RESULTS

Application range: A

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our
own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

D g | | Consorzio universitario per la gestione del :LEDOTEtDrIO autorizzato ad effettuare il Laboratorio iscritto nell'albo dei «Laboratori Esterni Membro ASTM
g L «Centro di ricerca e sperimentazione per | servizio di rilevamento dell'inguinamento Pubblici e Privati Altamente Qualificatis,
'3 \ | l'industria ceramicas. | | atmosferico.
".{nfo | | D.P.R.10-4-1978 n. B06 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 American Society for

(G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240) (G.U. 6-7-1983 n. 183) Testing and Materials

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



!:_IN P 0 TEST LABORATORY

Bologna

Sassuolo, 17/03/17
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Test Report No. 3504/17

OOO NKSI/ESTIMA
BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA

For the sample: | Glazed ceramic tiles 60 x 60 x 1,0 cm marked “LF-01 60x60 cm SEMI-POLISHED".

Requested by:

On (date): 27/02/17 Date of receipt in laboratory (sample delivered by the client): 10/03/17
Test date From: 13/03/17 To: 13/03/17

DIN 51097 (11/1992) — Determination of anti — slip __ properties.
Wet-loaded barefoot areas — Walking method — Ramp test

WORKING CONDITIONS:

Size of the tested surface (m): 0,50 x 1,20
Joint width (mm): 2

Grout: Cement mortar
Surface orientation: None
RESULTS

Average slip angle: 19,8°
Application range: A+B

Eng. Giordan i
Technical

Director .. s -

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own

supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any
partial reproduction. This test report consists of 1 pages, this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy Www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154

Fax +39 051 530085 Fax +39 0536 800662
Part. IVA 0094778-0375



-
II NTPO CEKUMA NPOMbIWNEHHOW KEPAMUKW
|

GERAMIGO

Bologna

Sassuolo, 17/03/17
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

MpoTokon ncnbiTaHua N° 3505/17

3aKazquK: OOO NKSI/ESTIMA

' BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA
Ucnibimyembit Kepamuueckune rnasypoBaHHble nnutkn 60 x 60 x 1,0 cm ¢ meTkon “LF-01 60x60 cm
Mamepuarr. nannaTtnpoBaHHas™.
Lama: 27/102/17 LHama nocmynneHUH 8 nabopamoputo (0bpa3sybl 0ocmassieHbl 10/03/17

KAUEeHMOoM):

Hama C: 13/03/17 Mo: 13/03/17
ucrnsimaHusi

DIN 51097 (11/1992) — OnpegeneHue cTeneHn NPoTUBOCKONbXEeHUsA
BnaxHble 30HbI_newexogHoro aosmxeHus 6ocukom - MNMpouenypa xoxageHme - HaknoHHas NNOCKOCTb

ONEPATVBHLIE YCNOBUA:
Pa3mepbl nCrbITyemMom NoBEPXHOCTH (M): 0,50 x 1,20
PaccTtosiHne mexagy nnutkamu (Mm): 2

Mcnonb3yembin Ang 3amasky matepuarn: LLeMEHTHbIN pacTBop

HanpasneHne noBepXxHOCTH :

oTcyTCcTBYET
PE3YNbTATHI

CpenHuin yron CKONbXeHUs: 19,8°
Cdhepa npumeHeHus: A+B

Prof. Maria Chiaréi‘éiﬁﬁb%'

HonyquHb/e pesyrnbmamsasl OMHOCAMCA MOJIbKO K pacCMOMpPEeHHbIM o6pa3uaM. LleHmp KepaMUKU He Hecem HUKaKoU omeemcmeeHHOCMU 3a
akKypamHocmb om6opa o6pa3uoe, 3a UCKrnr4eHueM, ecsiu amom om6op He ocywecmerieH nod Hawum npAMbIM Ha@30pOM. Hepeneqamka Hacmosweeo

pPOmMoKo/a ucrbimaHusi paspeweHa morsibKo 8 rosiHol ¢ghopme gpomokonuu. [nsi kaxool yacmuyHOOU repernevyamku He06Xxo0UMO Hawe nuUCbMeHHoe
paspeweHue. Hacmosiwuli npomokon ucrbimaHusi cocmoum u3 1 cmpaHuubl, 8KroHas 3my 06IIOXKKY.

Via Martelli 26 Viale Valle d’Aosta 1
40138 Bologna — Italy 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662
Part. IVA 0094778-0375

centro.ceramico@centroceramico.it
www.centroceramico.it




!:NTR 0 TEST LABORATORY
A CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Test Report No. 3502/17
Sassuolo, 17/03/17

OOO NKSI/ESTIMA
BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA

For the sample: | Glazed ceramic tiles 60 x 60 x 1,0 cm marked “LF-01 60x60 cm SEMI-POLISHED".

Requested by:

On (date): 27/02/17 Date of receipt in laboratory (sample delivered by the client): 10/03/17
Test date From: 13/03/17 To: 13/03/17

DIN 51130 (06/2004) — Determination of the anti —s __lip properties
Workrooms and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics Smooth
| | Profiled
|| Structured
| | Rough
RESULTS
Average total acceptance angle: 4,5°
3 2
Movement area (cm /dm ). ] mmmmememeees
CLASSIFICATION (BGR 181 — 10/2003)
Group of anti — slip properties: N.C.

Movement area evaluation group:

Eng. Giordan i
Technical

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own
supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any
partial reproduction. This test report consists of 1 pages, this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy Www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375



|
I:NTPO CEKLMSA MPOMbILIEHHON KEPAMUKM

GERAMIGO

Bologna

Sassuolo, 17/03/17
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

MpoTokon ncnbiTaHua N° 3503/17

OOO NKSI/ESTIMA
BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA
Ucnibimyembit Kepamuueckune rnasypoBaHHble nnutkn 60 x 60 x 1,0 cm ¢ meTkon “LF-01 60x60 cm

3akasuux:

Mamepuarr. nannatnpoBaHHas”.

Lama: 27/102/17 LHama nocmynneHUHena6opamopwo (o6pa3ubl docmasrieHbl 10/03/17
KIAUEeHMOoM):

Hama C: 13/03/17 Mo:  13/03/17

ucrnbimaHus

DIN 51130 (06/2004)- OnpegeneHune cTteneHn NPOTUBOCKONbLXEHUA —

Paboune nomMeLueHNs U 30HbI C BbICOKUM PUCKOM cKonbXeHus — MNpoueaypa xoxaeHne — HaknoHHasn
NIOCKOCTb

OnucaHne NoBEPXHOCTU napkas

|| NpodunmposarHas

|| CrpykrypuposanHas

| | UWepoxosatas

PE3YJIbTAbI
Honyctumbl 0BLwun yron - cpegHee 3HayeHuve: 4,5°
3 2

lMpomexyTok nepemewenns (cm /gm ): | mmemmmmeeees
KINACCUDPUKALIUNA (BGR 181 — 10/2003)
pynna conpoTUBIIEHNS CKOSBKEHWIO N.C.
[pynna OLEHKM MPOMEexyTka nepemelieHus: | T

TexHuyeckumn b

Ing. Giorda rani Prof. Maria Chlara B|gn@z

HonyquHb/e pesyrnbmamsasl OMHOCAMCA MOJIbKO K pacCMOMpPEeHHbIM o6pa3uaM. LleHmp KepaMUKU He Hecem HUKaKoU omeemcmeeHHOCMU 3a
akKypamHocmb om6opa o6pa3uoe, 3a UCKrnr4eHueM, ecsiu amom om6op He ocywecmerieH nod Hawum npAMbIM Ha@30pOM. Hepeneqamka Hacmosweeo

pPOmMoKo/a ucrbimaHusi paspeweHa moribKo 8 rosiHol ¢ghopme gpomokonuu. [nsi kaxdol YyacmuyHoOU nepernevyamku He06Xo00UMO Hawe nuUCbMeHHoe
paspeweHue. Hacmosiwuli npomokon ucrbimaHusi cocmoum u3 1 cmpaHuubl, 8KroHas 3my 06IIOXKKY.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy Www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154

Fax +39 051 530085

Fax +39 0536 800662
Part. IVA 0094778-0375




v- tt] ENTI? ﬁ TEST LABORATORY
CERAMIED

Bolagna

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Test Report No. 6270/18
Sassuolo, 07/09/18

Requested by: | OOO NKSI/ESTIMA - Betonnaya n. 1, Noghinsk - 142410 MOSCOW Region RUSSIA

For the sample: | Ceramic tiles 60 x 60 x 1.05 cm marked “LOFT STR".

On (date):  26/07/18 Date of receipt in laboratory (sample delivered by the client): 31/07/18
Test date From: 05/09/18 To: 05/09/18

DIN 51130 (06/2004) — Determination of the anti — slip properties
Workrooms and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics [ ] Smooth
Profiled
[ ] Structured
[ ] Rough
RESULTS
Average total acceptance angle: 17.2°
3 2
Movement area (cm /dm ). | s
CLASSIFICATION (BGR 181 —10/2003)
Group of anti — slip properties: R10
Movement area evaluation group:. | T
Eng. Giordana Carani _ ;
Technical approval \ o - /Prof.

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own
supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any
partial reproduction. This test report consists of 1 pages, this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — ltaly www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375



ﬁi\ [ 5
Uj/; I:NT'? i? CEKUUSA MPOMbBIWNEHHOU KEPAMUKH

GERAMIGO

BED Mpotokon ucnbiTaHusa N° 6271/18

Bologna

B Sassuolo, 11/09/18
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

3akasyquk: OOO NKSI/ESTIMA - Betonnaya n. 1, Noghinsk - 142410 MOSCOW Region RUSSIA

Uenbimyembili p »

mamepuar Kepamuueckas nnutku 60 x 60 x 1.05 cm ApTukyn “LOFT STR”.

Lama: 26/07/18 Hama nocmynneHUH 8 ftabopamoputo (0bpa3suybl docmasrieHbl 31/07/18
KITUEHMOM):

[ama ’ .

ucnbimasus C: 05/09/18 lo: 05/09/18

DIN 51130 (06/2004)- OnpenerieHue cTeneHu NPOTUBOCKOJIbXEHUST —

Pabouune nomeleHus U 30HbI C BLICOKMM PUCKOM cKonbXeHus — Mpouenypa xoxaeHve — HaknoHHas
NJIOCKOCTb

OnwucaHune NoBepXHOCTY | ] Tnapxas
MpodunupoBaHHas
[ ] CrpykrypuposarHas
[ ] LWepoxosaras
PE3VYIIbTAbI
HonycTumblil 0BLWMIA yron - cpedHee 3HavyeHue: 17,2°
3 2
MpomexyTok nepemeLleHns (cm /am ): o
KINACCU®UKALINA (BGR 181 —10/2003)
['pynna conpoTUBNEHNS CKOSBKEHUIO : R10
pynna oueHkn npomexyTka nepeMeLleHns: o ‘ -
: TeXqu.ec ni KOHTpOJ'.Ib ‘  , ,ﬂmp7 o
Ing. Glardana Caran ~Prof. Maria Gfiara Bignozzi
& N

[Nony4eHHbIe pe3yrbmamsl OMHOCSIMCS MOMLKO K PACCMOMPeHHbIM o6pasyam. Lienmp Kepamuku He Hecem HuKakoll omeememeeHHOCU 3a
akkypamHocmb ombopa 06pa3yos, 3a UCK/IIYeHUeM, eciiu 3mom oméop He ocywecmessieH nod HawumM npsiMbiM Had3opom. [Nepenedyamka HacmosiLezo

MpOMoKosia UCrbiMaHus paspelieHa mosibKo & nonHoli ghopme gpomokonuu. [nsi kaxdol yacmu4Hool nepeneyamku Heobxo0UMO Halle MUCbMEHHOe
paspeweHue. Hacmoswuli mpomoKos1 ucrbimanusi cocmoum u3 1 cmpaHuubl, eKmo4asi 3my 0bI0XKY.

Via Martelli 26

centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085

Fax +39 0536 800662
Part. IVA 0094778-0375




!:_IN P 0 TEST LABORATORY

Bologna

Sassuolo, 17/03/17
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Test Report No. 3500/17

OOO NKSI/ESTIMA
BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA

For the sample: | Glazed ceramic tiles 60 x 60 x 1,0 cm marked “LF-01 60x60 cm ANTISLIP”.

Requested by:

On (date): 27/02/17 Date of receipt in laboratory (sample delivered by the client): 10/03/17
Test date From: 13/03/17 To: 13/03/17

DIN 51097 (11/1992) — Determination of anti — slip __ properties.
Wet-loaded barefoot areas — Walking method — Ramp test

WORKING CONDITIONS:

Size of the tested surface (m): 0,50 x 1,20
Joint width (mm): 2

Grout: Cement mortar
Surface orientation: None
RESULTS

Average slip angle: 18,2°
Application range: A+B

Eng. Giordan i
Technical

Director .. s -

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own

supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any
partial reproduction. This test report consists of 1 pages, this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy Www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154

Fax +39 051 530085 Fax +39 0536 800662
Part. IVA 0094778-0375
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II NTPO CEKUMA NPOMbIWNEHHOW KEPAMUKW
|

GERAMIGO

Bologna

Sassuolo, 17/03/17
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

MpoTokon ncnbiTaHua N° 3501/17

3aKazquK: OOO NKSI/ESTIMA
' BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA

Ucnibimyembit Kepamuueckune rnasypoBaHHble nnutkn 60 x 60 x 1,0 cm ¢ meTkon “LF-01 60x60 cm

Mamepuarr. NPOTUBOCKONbL3SALLAsA".

Lama: 27/102/17 LHama nocmynneHUH 8 nabopamoputo (0bpa3sybl 0ocmassieHbl 10/03/17
KAUEeHMOoM):

Hama C: 13/03/17 Mo:  13/03/17

ucrnsimaHusi

DIN 51097 (11/1992) — OnpegeneHue cTeneHn NPoTUBOCKONbXEeHUsA
BnaxHble 30HbI_newexogHoro aosmxeHus 6ocukom - MNMpouenypa xoxageHme - HaknoHHas NNOCKOCTb

ONEPATVBHLIE YCNOBUA:
Pa3mepbl nCrbITyemMom NoBEPXHOCTH (M): 0,50 x 1,20
PaccTtosiHne mexagy nnutkamu (Mm): 2

Mcnonb3yembin Ang 3amasky matepuarn: LLeMEHTHbIN pacTBop

HanpasneHne noBepXxHOCTH :

oTcyTCcTBYET
PE3YNbTATHI

CpenHuin yron CKONbXeHUs: 18,2°
Cdhepa npumeHeHus: A+B

Prof. Maria Chlara B@mz*zi /

HonyquHb/e pesyrnbmamsasl OMHOCAMCA MOJIbKO K pacCMOMpPEeHHbIM o6pa3uaM. LleHmp KepaMUKU He Hecem HUKaKoU omeemcmeeHHOCMU 3a
akKypamHocmb om6opa o6pa3uoe, 3a UCKrnr4eHueM, ecsiu amom om6op He ocywecmerieH nod Hawum npAMbIM Ha@30pOM. Hepeneqamka Hacmosweeo

pPOmMoKo/a ucrbimaHusi paspeweHa morsibKo 8 rosiHol ¢ghopme gpomokonuu. [nsi kaxool yacmuyHOOU repernevyamku He06Xxo0UMO Hawe nuUCbMeHHoe
paspeweHue. Hacmosiwuli npomokon ucrbimaHusi cocmoum u3 1 cmpaHuubl, 8KroHas 3my 06IIOXKKY.

Via Martelli 26 Viale Valle d’Aosta 1
40138 Bologna — Italy 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662
Part. IVA 0094778-0375

centro.ceramico@centroceramico.it
www.centroceramico.it




-
Il NTR 0 TEST LABORATORY

) B

oleane Sassuolo, 17/03/17
CENTRO DI RICERCA E SPERIMENTAZIONE

PER L'INDUSTRIA CERAMICA

OOO NKSI/ESTIMA
BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA

For the sample: | Glazed ceramic tiles 60 x 60 x 1,0 cm marked “LF-01 60x60 cm ANTISLIP”.

Requested by:

On (date): 27/02/17 Date of receipt in laboratory (sample delivered by the client): 10/03/17
Test date From: 13/03/17 To: 13/03/17

DIN 51130 (06/2004) — Determination of the anti —s __lip properties
Workrooms and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics || Smooth
| | Profiled
|| Structured
Rough
RESULTS
Average total acceptance angle: 21,5°
3 2
Movement area (cm /dm ). ] mmmmememeees
CLASSIFICATION (BGR 181 — 10/2003)
Group of anti — slip properties: R11

Movement area evaluation group:

Eng. Giordan i
Technical

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own
supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any
partial reproduction. This test report consists of 1 pages, this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy Www.centroceramico.it 41049 Sassuolo (MO) — Italy
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I:NTPO CEKLMSA MPOMbILIEHHON KEPAMUKM

GERAMIGO

Bologna

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

MpoTokon ncnbiTaHua N° 3499/17
Sassuolo, 17/03/17

OOO NKSI/ESTIMA
BETONNAYA, 1 NOGINSK — 142410 MOSCOW REGION RUSSIA
Ucnibimyembit Kepamuueckune rnasypoBaHHble nnutkn 60 x 60 x 1,0 cm ¢ meTkon “LF-01 60x60 cm

3akasuux:

mMamepuarr. NPOTMBOCKOSb3sLLas”.

Lama: 27/102/17 LHama nocmynneHUHena6opamopwo (o6pa3ubl docmasrieHbl 10/03/17
KIAUEeHMOoM):

Hama C: 13/03/17 Mo: 13/03/17

ucrnbIimaHusi

DIN 51130 (06/2004)- OnpegeneHune cTteneHn NPOTUBOCKONbLXEHUA —

Paboune nomMeLueHNs U 30HbI C BbICOKUM PUCKOM cKonbXeHus — MNpoueaypa xoxaeHne — HaknoHHasn
NIOCKOCTb

OnucaHne NoBepxHOCTH || Tnapkas

|| NpodunmposarHas

|| CrpykrypuposanHas

LLlepoxoBaTtas

PE3YJIbTAbI
Jonyctumbin obLwmm yron - cpegHee 3HayeHue: 21,5°
3 2

lMpomexyTok nepemewenns (cm /gm ): | mmemmmmeeees
KINACCUDPUKALIUNA (BGR 181 — 10/2003)
pynna conpoTUBIIEHNS CKOSBKEHWIO R11
lpynna oueHKU MpomexyTka nepemelieHws: | s

TexHuyeckumn b

Ing. Giorda rani Prof. Maria ChldraBlgmzzl %

lMonydyeHHble pe3ynbmambl OMHOCSIMCS MOJIbKO K pacCMompeHHbIM obpa3uam. LieHmp Kepamuku He Hecem HUKakol omeemcmeeHHOCMU 3a
akKypamHocmb ombopa 06pa3yos, 3a UCKIYEHUEM, ecriu 3mom ombop He ocyuwecmerneH nod HawuM npsiMbiM Ha030pom. [lepeneyamka Hacmosiue2o
pPOmMoKo/a ucrbimaHusi paspeweHa moribKo 8 rosiHol ¢ghopme gpomokonuu. [nsi kaxdol YyacmuyHoOU nepernevyamku He06Xo00UMO Hawe nuUCbMeHHoe
paspeweHue. Hacmosiwuli npomokon ucrbimaHusi cocmoum u3 1 cmpaHuubl, 8KroHas 3my 06IIOXKKY.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy Www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375




CENTRO
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE

Via Martelli, 26 - 40138 Bologna
Tel. 051 534015 - Fax. 051 530085

CERTI.CER.
LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuolo
Tel. 0536 802154

Part. IVA 0094778-0375

TEST LABORATORY

Bologna, 27/02/15

TEST REPORT N° 7542/14

Requested by.  ESTIMA CERAMICA — BETONNAYA UL., 1 - NOGINSK 142410 RUSSIA

For the sample:  Ceramic tiles 60 x 60 x 1,0 cm marked “Unglazed ceramic tiles - Serie MILD".

On (date): 27/11/14 Date of receipt in laboratory (sample delivered by the client): 11/12/14

Test date

09/01/15 To: 09/01/15

DIN 51130 (06/2004) — Determination of the anti — slip properties
Workrooms and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics

RESULTS

Average total acceptance angle:

3 2
Movement area (cm /dm ):

CLASSIFICATION (BGR 181 — 10/2003)

Group of anti — slip properties:

Movement area evaluation group:

-

LI

h y ~ D 4
-edrpe B

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling Unless.it-s done under our

Pgran® |

Z
[

own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Consorzio universitario per la gestione del Laboratorio autorizzate ad effettuare il
«Centro di ricerca e sperimentazione per servizio di rilevamento dell'inguinamento
l'industria ceramicas. atmosferico

D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974
(G.U. 20-12-1978 n. 353) (G.U. 14-8-15974 n. 240)

Laboratorio iscritto nellalbo dei «Laboratori Esterni Membro ASTM
Pubblici e Privati Altamente Qualificati».

Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 American Society for
(G.U. 8-7-1883 n. 183) Testing and Materials.

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE

Via Martelli, 26 - 40138 Bologna
Tel. 051 534015 - Fax. 051 530085

CERTI.CER.
LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuolo
Tel. 0536 802154

Part. IVA 0094778-0375

TEST LABORATORY

Bologna, 27/02/15

TEST REPORT N° 7543/14

Requested by: ESTIMA CERAMICA — BETONNAYA UL., 1 - NOGINSK 142410 RUSSIA

For the sample:  Ceramic tiles 60 x 60 x 1,0 cm marked “Unglazed ceramic tiles - Serie MILD".

On (date):  27/11/14 Date of receipt in laboratory (sample delivered by the client): 11/12/14

Test date

From:

09/01/15 To: 09/01/15

DIN 51097 (11/1992) — Determination of anti — sli

Wet-loaded barefoot areas — Walking method — Ramp test

WORKING CONDITIONS:

Size of the tested surface (m):

Joint width (mm):

0,50 x
;2

Grout:’.

Surface orientation:

RESULTS

1,20

Cement mortar

None

Average slip angle:

Application range:

13,8°

Prof, Maria Chiara Bignezify-~ =
P Difeclor s

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our
own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

(G.U. 20-12-1978 n. 353) (G.U. 14-8-1974 n. 240)

Consocrzio universitario per la gestione del | Laboratoric autorizzato ad effetiuare il
«Centro di rnicerca e sperimentazione per servizio di rilevamento dell'inguinamento
l'industria ceramicas. atmosferico.

DP.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1874

Laboratorio iscritte nellalbe dei «Laboratori Esterni | Membro ASTM
Pubblici e Privati Altamente Qualificati».

Decreto MINISTERO RICERCA SCIENTIFICA 6-8-1983 | American Society for
(G.U B-7-1983 n. 183) | Testing and Materials.

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER
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